
 
 

 

This is to certify that the specimen described below 

has been tested by BRANZ Ltd on behalf of 

Elephant Plasterboard NZ Ltd 
14 Bancroft Crescent 

Glendene 
Waitakere 0602 
New Zealand 

 
Test standard: AS 1530.4:2005 Part 4: Fire resistance tests for 

elements of construction. 

Specimen name: Elephant Plasterboard load bearing floor/ceiling system 

Specimen description:  The test specimen consisted of a load bearing floor with 

timber joists and a suspended ceiling system lined with 

a single layer of 13 mm Elephant Plasterboard 

Multiboard. Further details of the tested specimen are 

contained within the full test report.  

 

 

A full description of the test specimen and the test results are given in 

BRANZ Test Report: 

Fire Test FR 3958-TT [2017] – Test date 12th December 2008 

Regulatory authorities are advised to examine test reports before approving 

any product. 

The test results were as follows: 

   Stability 55 minutes No failure 
   Integrity 45 minutes No failure 
   Insulation 55 minutes No failure 
    
In accordance with the test standard the fire resistance rating (FRR) of the 

floor/ceiling system is as follows 45/45/45 

Issue Date: Expiry Date: 

 

21 June 2017 21 June 2022 

This Laboratory is accredited by International Accreditation New Zealand (IANZ). The tests reported herein have been performed in 

accordance with the laboratory’s scope of accreditation 
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